
RE6030
7° ANGLED SMITH MACHINE
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Parts List

Description QTY Description QTY

1 Left Stand 1 40 2

2 Right Standing Frame 1 41 2

3 1 42 2

4 Recommendation Frame 1 43 4

5 1 44 12

6 1 45 4

7 Left Safety Slide 1 46 2

8 Right Safety Slide 1 47 18

9 Upper Connection Frame 1 48 2

10 Guide Rod Fixing Bracket 2 49 Nylon Lock Nut M10 4

11 Barbell Plate Rod 8 50 Socket Set Screw M8×10 4

12 2 51 2

13 Small Pulley 4 52 Pop Rivet φ4×8 2

14 Pulley Baffle 2 53 Serial Number Plate 1

15 Hook Shaft 4 54

16 Long Hook Shaft 4 55

17 Pulley Spacer 4 56

18 Guide Rod 2 57

19 Pulley Spacer 4 58

20 Steel Cable Components 2 59

21 Hole Plug 2 60

22 Floor Mat 4 61

23 Rubber Pad 8 62

24 Pipe Plug 4 63

25 Spacer 2 64

26 Elliptical Tube Plug 2 65

27 Cushion 4 66

28 Pipe Plug 2 67

29 Nylon Lining 4 68

30 Aluminum Blocking Plate 8 69

31 4 70

32 4 71

33 Bearing φ30 4 72

34 Needle Bearing 2 73

35 Needle Bearing

Item No. Item No.

Horizontal Connection Frame

Flat Head Cap Screw M10×30

Right Barbell Sliding Frame

2 74

36 8 75

37 Spring Washer M12 8 76

38 Spring Washer M10 18 77

39 8 78

Socket Head Cap Screw M10×115

Socket Head Cap Screw M10×70

Socket Head Cap Screw M10×35

Socket Head Cap Screw M10×25

Socket Head Cap Screw M10×20

Button Head Cap Screw M10×20

Balanced Allocation Structure Socket Head Cap Screw M4×15

Hole Elastic Retaining Ring φ47

Flat Washer φ13.5×φ24×2.5

Socket Head Cap Screw M12×35

Left Barbell Sliding Frame

Flat Washer φ11×φ20×2

Flat Washer φ11×φ38×2

Axial Elastic Retaining Ring φ35
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Exploded View
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STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY

3 Cross Brace 1 44 Socket Head Cap Screw M10×25 12

9 Top Cross Brace 1 47 Flat Washer φ11×φ20×2 12

38 Spring Washer φ10 12

38

3

47

47
9

44

38

47 44

38

44



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY

4 Press Arm 1

6 Right barbell sliding frame 1

4
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STEP 3

Item No. Description QTY Item No. Description QTY

11 Barbell plate rod 8 36 Flat Washer φ13.5×φ24×2.5 8

15 Hook shaft 4 37 Spring Washer φ12 8

16 Long hook shaft 4 39 Socket Head Cap Screw M12×35 8

20 Steel cable components 2 42 Socket Head Cap Screw M10×35 2

21 Hole plug 2 47 Flat Washer φ11×φ20×2 2

23 Weight Rubber Bumper 8 51 Button Head Cap Screw M4×15 2

Note：Wrench Tighten Screws.

39
37

21
47

42

16

1123

15
36

51

20



12



13



14


